CURING, DENSITY & COMPRESSIVE STRENGTH O	F 150m	nm² CO	NCRETE C	UBES	LINC	S		
1101 REPORT No.						LABORA Lincolnshire Cou		
LABORATORY USE ONLY BS EN 12390-1:2021 BS EN (CURI	l 12390-2: NG)	:2019	BS EN 12 (DENSIT			S EN 12390-3:2 STRENGTH)	019	
RESULTS VIA JOB NUM	, 		·		· ·	ŕ		
CUBES MADE IN UKAS CALIBRATED MOULDS? IF NO'INCLUDE REPORT COMMENT (1) CURREN CERTIFIC		_	BRATION [YES	/ NO			
ALL SHADED BOXES IN THIS SECTION & AGE OF TEST TO BE CLIENT	COMPL	ETED BY	THE CLIENT	/ CONTR	ACTOR BEFO	RE SUBMISSIO	N TO LAB	
SITE								
SUPPLIER		SOURC	E					
DATE SAMPLED	Т	IME SA	MPLED					
TIME CUBES MADE		FIME SAMPLED PLACE CUBES MADE						
DATE CUBES STRIPPED		TIME CUBES STRIPPED						
CUBES MADE BY		OMPA	CTION MET	норГ	HAND* / \/I	BRATING HA	MMER	
NOMINAL SIZE OF CUBES						AIR / WAT		
			METHOD	_	E	AIR / WAI		
DESIGN SLUMP	mm I	/IEASUF	RED SLUMI	, L			mm	
CUBES FROM CONCRETE USED IN								
CHARACTERISTIC STRENGTH		* TAMF	PING BLOW	/S/LAYI	ER			
LABORATORY USE ONLY DATE CUBES RECEIVED IN LAB			l oze	DE 411				
DATE CUBES PLACED IN TANKS				RE ALL BES BELO	w	Mpa @	28 days	
LAB SAMPLE No.		С	/2	С	/2	С	/2	
CLIENT CUBE No.		0	12		12	O	12	
CONDITION OF CUBES ON RECEIPT								
APPARENT LEVEL OF COMPACTION								
APPARENT MOISTURE STATE								
STANDARD OF CORNERS AND EDGES								
CONDITION OF FLOATED FACE								
APPEARANCE OF MOULDED FACES FLATNESS OF LOAD BEARING FACES (Pass = ± 0.0)	00 mm)	D.4.0	0 / 5 4 11	D 4 6	0.75411	D400/5	•••	
PERPENDICULARITY OF SIDES wrt BASE (Pass = < 0.0			SS / FAIL SS / FAIL	PASS / FAIL PASS / FAIL				
MEAN H 145.5 - 154.5	<i>H</i>	FAG	3/I AIL	FAC	33 / I AIL	FA33/1	AIL	
DIMENSIONS L 145.5 - 154.5 tolerances? YES / N								
(mm) W 145.5 - 154.5								
INFORMATION NOTED AT TEST	1							
DATE OF TEST TIME OF TEST								
	± 5°C)							
AGE OF TEST (DAYS)	,							
MOISTURE STATE AT TEST		MOIST	SATURATED	MOIST	SATURATED	MOIST SATU	JRATED	
MASS IN AIR (SATURATED)	k g							
SATURATED DENSITY (TO 10kg/m³)	kg/m³							
FAIL LOAD	kN							
COMPRESSIVE STRENGTH (TO 0.1 Mpa)	Мра							
FAILURE MODE		UNUSUA	L / NORMAL		IAL / NORMAL	UNUSUAL / NO	RMAL	
(Figure 2 Failure Type)		()	()	(,	
TESTED BY								
INTERIM RESULTS GIVEN CERTIFIED BY								
CuringDenkilty and Compressive Strength of 150mm Concrete Cubes - BSEN (2021).vsd							27/09/2	

NOTES FOR "AS RECEIVED" CONDITION OF CUBES



						Lincolnshire County Council			
APPARENT LE	EVEL OF COM	PACTION	: SA	TISFACTORY S	GHTLY VOIDED SV				
APPARENT MO		: MOIST/DRY M D							
STANDARD OF CORNERS AND EDGES			: SATISFACTORY / CHIPPED / POORLY COMPACTED S C PC						
APPEARANCE OF FLOATED FACE			: SATISFACTORY / SCORED / CONCAVE / CONVEX / SLOPING / UNEVEN S SC CC CV SL UE						
APPEARANCE OF MOULDED FACES			: SATISFACTORY / EXPOSED AGGREGATE / OTHER – SEE REMARKS S EA						
			ONLY A GU	IDE, OTHER	COMMENTS	MAY BE USED)			
MEASUREM	ENT OF CUB	ES 2	3	4	MEAN	1			
H1			<u> </u>	7	IVIE/ (IV				
H2						SAMPLE No. C /2			
L1									
L2						-			
W									
114	1	2	3	4	MEAN	-			
H1 H2						SAMPLE No. C /2			
L1									
L2									
W									
	1	2	3	4	MEAN]			
H1						SAMPLE No. <u>C</u> /2			
H2						SAIVIPLE NO. C /Z			
L1									
L2 W						-			
NOTATION	FLO	AT		LRN		FLOAT			
FORMULA	E								
VOLUME		LENGTH x WI	DTH (m ³)		STRENGTH	=			
DENSITY		MASS DLUME	(kg/m³)						
REMAR	KS								